SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&

T =

pectrum pe
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 27 dBm mili] 15.18 dBm|
825.00770 MHz 824.84830 MHz
e ndl 26.00 dB| & "y ndB 26.00 dB|
04 VA e e e B ey 1228000000 MHz 104 S v 1216800000 MHZ
Q fa | 671.9) I 677.9
od od
b o \
J f 1
BUE! y -10d 7!
s / s / |
/ | \
=30-dgm, b v = -30 T
\ r
- o Pt -
s o SSAVeN
50 d -50 di
-60 d 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 825.0077 MHz 15.27 dBm nd@ down 1.228 MH2 M1 B824.B483 MHz 15.13 dBm nd@ down 1.2168 MHZ
TL 1 824.0902 MHz -10.64 dBm ndd 26.00 dB TL L £24.0958 MHz -10.96 dBm n 26.00 dB
T2 1 825.3182 MHz -10.72 dBm Q factor 671.8 T2 1 B825.3126 MHz -10.81 dém Q factor 677.9
L U J wa L JU J L]

Date: 20.FEB 2020 16:38.40

Date: 20 FEB.2020 16.38.37

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.87 dBm) MiL1] A2 dbm
B36,20350 MHz 836.18950 MHZ
20 JX ndg 26.00 dB| 2 26.00 dB|
04 e hAR A A B 1228000000 MHz 104 ,,-\ 1.214000000 MHz,
I Q factor \ 681.0| 7 686.8
od ¢ I od
/ . /| I\
.
BUE! 4 -10d A
i / Y
20 d . 20 di f
L
30 30 f )
) A N I ) PR N N R
A W AL e N T SRl LV
4 g L4 L46 e
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.2035 MHz 14.87 dam nd8 down 1,228 MHz ML 36,1895 MHz 14,42 dBm nd8 down 1,214 WHz
T 1 835.878 MHz -11.22 dam nd8 26.00 dB TL L £35,6902 MHz -11.56 dbm n 26,00 d8
T2 1 837.107 MHz -11.00 d8m Q factor 681.0 T2 1 B837.1042 MHz -11.78 d8m Q factor 688.8
L U J wa L JU J ..

Date: 20.FEB 2020 16.47:32

Cate: 20 FEB.2020 16.47:20

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

L 1 ) ]

Date: 20.FEB.2020 16:48.43

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.02 dBm| ™Il 13.22 dBm|
847.82790 MHz 848.17410 MHz
= ndB 26.00 dB @ M1 26.00 dB
g e B o P 1.228000000 MHZz 0d B AL 1.233600000 MHz
Qfactor 690.4] 7 687.6
o 7 \ 0 P \
T4 / \
104 ¥, 15 104 1y 2
/ ! / ‘
204 = 20d i )
e maniiing IS R P / \ -
=0 |30 dpmec ————
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 848.9 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 847.8273 MHz 15.02 dém ndB down 1.226 MHz ML B45.1741 MHz 13.22 dBm ndB down 12336 MHz
TL 1 847.6846 MHz -11.06 dém ndé 26.00 dB TL 1 B47.6818 MHz -13.12 dém ndé 26.00 d8
T2 1 848.9126 MHz -10.89 dém  factor 550.4 T2 1 B45.9154 MHz -13.19 dém  factor 587.6

L I J -

Cate: 20 FEB.2020 16.48.30

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 16.55 dBm) MiL1] 16.29 dBm)
" 826.72680 MHz 824.60690 MHZ
[ 2
20 - . o "'!E‘E\ — x 26.00 dB| 2 b ndg 26.00 dB|
104  ilndes Wil ateny Al : T Intan el 3.015000000 MHz 104 TN '/‘,-"\wﬂ—"ﬂn.—,\ 3.027000000 MHz|
] Q factor \ 274.2) i Q factor \ 272.4
0 | LI 0 d > \
7 7 ¥
-0 d 3 -10 di 7 <
/ / \
204 . 20 df f T
— _ _ . — \
T P | 5 a0 ,—J -
L - o T e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 826.7288 MHz 16.55 dBm nd@ down 3.015 MHz M1 1 824.6069 MHz 16.29 dBm nd@ down 2,027 MHZ
T 1 823.9955 MHz -9.63 dBm nd8 26.00 dB TL L £23.9715 MHz -9.55 dBm n 26,00 d8
T2 1 827.0105 MHz -9.16 dBm Q factor 274.2 T2 1 B826.99B5 MHz -9.53 dBm Q factor 272.4
L U J wa L JU J
Date: 20.FEB 2020 19:11:15 Date: 20 FEB.2020 181103
rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.82 dBm) MiL1] 14.96 dBm)
B36.75170 MHz 835.50500 MHZ
20 . 26.00 dB| 2 }: ndg 26.00 dB|
104 o 3.021000000 MHz| 104 i I s Intat Ao e V=L By 3.062900000 MHz
7 Q factor 277.0 7 Q factor \ 272.8
od 0 i k
i/ vy
/
BUE! o -10d
! /
20 df i 20 df + v
f / \
/ / \
-30 - = -30 . 1 =
s N PNV - .
40 d -40d
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.7517 MHz 15.82 dam nd8 down 3.021 MHz ML B35.505 MHz 14,96 dBm nd8 down 2.0629 WHZ
T 1 934.9955 MHz -10.47 dBm nd8 26.00 dB TL L £34,9715 MHz -10.71 dbm n 26,00 d8
T2 1 838.0165 MHz -9.84 dBm Q factor 277.0 T2 1 B3B.0345 MHz -11.34 ddm Q factor 272.8
L U J wa L JU J L]
Date: 20.FEB 2020 19:20:08 Date: 20 FEB. 2020 181857
)
v
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.87 dBm) MiL1] 14.01 dBm)
i B48.11140 MHz B46.60090 MHZ
20 L2 26.00 dB| 2 “ ndg 26.00 dB|
e e (TR 4056900000 MHz o P s e e B e, 2.997000000 MHz
Jj Q factor | 277.4 7 Q factor \\ 2082.5
04 / 0ol ! Y
o J o 1 k2
/ fP \
20 df 20 df \‘
\ / \
- i / \
-0 HBr— - -30 :
e N A [ N
40 d 40 d -~
50 df 50 df
60 df -60 de
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 848.1114 MHz 15.87 dam nd8 down 2.0550 MHZ ML L 45,6009 MHz 14,31 dam nd8 down 2,997 MRz
T 1 845.9715 MHz -9.65 dBm nd8 26.00 dB TL L 545,9835 MHz -11.88 dbm nd8 26,00 d8
T2 1 949.0285 MHz -9.87 dBm Q factor 277.4 T2 1 B48.9B0S MHz -11.46 dBm Q factor 282.5
—
L U J wa L JU J
Date: 20.FEB 2020 19:2220 Date: 20 FEB. 2020 182208

TEL : 886-3-327-3456 Page Number 1 A26-2 7 of 51
FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 14.77 dBm) MiL1] 14.00 dBm)
824.87200 MHz 827.16900 MHZ
20 ndg 26.00 dB| 2 ;nde 26.00 dB|
04 y M PV B A 4.905000000 MHz 04 o AT s TAvA ’\ppg,,vvf\ . 4.865000000 MHZ
T Q factor 168.2) { Qfactor 7Y 170.0
od 7 0 Ik
T T} 2
-0 d -10 di ¥ ‘\
/ / \
N ° ] |
Cande - " ! .
- O [ Y
-40 df 40 di
50 d S0 d
60 d -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.872 MHz 14.77 dBm nd8 down 4.905 MHz ML L B27.169 MHz 14,89 dam nd8 down 4,865 MHZ
T 1 824.032 MHz -11.00 dam nd8 26.00 dB TL L £24.082 MHz -10.80 dbm n 26,00 d8
T2 1 828.938 MHz -11.05 d8m Q factor 168.2 T2 1 B2B.948 MHz -11.44 ddm Q factor 170.0
L U J wa L JU J
Date: 20.FEB 2020 19:31:14 Date: 20 FEB. 2020 18.31.02

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 19 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.98 dBm| mili] 14.12 dBm|
835.13100 MHz 836.02000 MHz
e k! ndB 26.00 dB| & ™Y ndB 26.00 dB|
e et AN B 4.955000000 MHz 104 AL Lol BN, e o 4.925000000 MHz
T Q factor y 168.5 i Q factor * 169.7
LE f '\ 0
T X T
BUE! i” - -10d i
/ | /
20 df 20 df f
| | f
L \\
S i N A e i
¥ A Ve, Ay, D
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.131 MHz 14.38 dBm ndB_down 4.955 MHz ML 36,02 MHz 14.12 dBm ndB_down 4,925 MHz
TL 1 834.022 MHz -11.66 dm ndd 26.00 dB TL L £34.032 MHz -11.49 dam n 26.00 dB
T2 1 838.978 MHz -11.75 dam Q factor 168.5 T2 1 B3B.958 MHz -11.87 d8m Q factor 169.7
L U J wa L JU J L]
Date 20.FEB 2020 19:40.07 Date: 20 FEB.2000 193855

Highest Channel / 5SMHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 5.20 aBm ™Il 12.00 dBm|
8 1100 MH?Z| 846.12000 MHz
= ndB 26.00 dB @ 1 ndB 26.00 dB
) " A . Y. 5
104 | A eend] o Lu\-w\\,'\/\,\,‘m’v\ 4885000000 V[Hg 104 - A A b o B e, 4.905000000 \1»—14
Ji Q factor Y 173.0) J,' Q fattor \ 172.5
d L | 4 }
o T T ] T
H it L
04 - 10 d 12
\ \
20 d \ 20 d
e SN \ \
=o' T T Py -30 dBm S
N A WA S
40 d 40 d i
50 d 50 d
-60 d 60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result Type | Ref | Trc | X-value 1 Y-value | Function | Function Result
ML 1 845.301 MHz 15.28 dBm ndB down 4.685 MHz ML 4512 MHz 12.88 dBm ndB down 4,905 MHz
TL 1 844.012 MHz -10.72 dém ndé 26.00 dB TL 1 844.032 MHz -13.16 dém ndé 26.00 d8
T2 1 846.858 MHz -10.56 dém Q factor 173.0 T2 1 B45.536 MHZ -13.13 dém Q factor 172.5
L I ) - L I ) L
Date: 20.FEB.2020 19:42 18 Date: 20 FEB.2020 19.4205

TEL : 886-3-327-3456 Page Number 1 A26-2 8 of 51
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

(=]

pe pectrum
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 17.13 dBm) MiL1] 14.06 dBm)
831,0380 MHz B30,9780 MHzZ
e A = 26.00 dB| & 26.00 dB|
104 AV - et 0.730000000 MHz 104 - e 9.730000000 MHZ|
Qfa 85.4 7 85.4
o ‘ 0 d f"
-0 d [ -10 di
\ /
20d \ 20 d /
o ~ — J’ . ~
= s frt”
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 831.038 MHz 17.13 dam nd8 down 9.73 MHz ML B30.978 MHz 14.86 dsm nd8 down 9.73 WHz
T 1 824.125 MHz -9.18 dBm nd8 26.00 dB TL L £24.125 MHz -10.61 dbm n 26,00 d8
T2 1 833.855 MHz -8.41 dBm Q factor BS.4 T2 1 B33.B55 MHz -11.79 dém Q factor 85.4
L U J L JU J L]

Date: 20.FEB 2020 195111

Date: 20 FEB.2020 19.50:59

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 16.75 dbm) MiL1] 1 dom)
834,6420 MHz 5.7210 MHZ
20 — Ix. ﬂ\ll(\B 26.00 dB| 2 ndg 26.00 dB|
04 [ el e e ©.710000000 MHz 04 e ARG e 0.730000000 MHZ]
T Q factor 86.0) Q factor ’\‘ 85.9)
0 f 0 \
T 1
BUE ¥ -10 di T
‘ |
" 20 d
n \ \
-, \ -
< 530 . =
(P~ ave Vi
-40d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,642 MHz 16.75 dam nd8 down 9.71 MHz ML B35.721 MHz 15.51 dam nd8 down 9.73 WHz
T 1 831665 MHz -9.61 dBm nd8 26.00 dB TL L B31.585 MHz -10.39 dBm n 26,00 d8
T2 1 841.375 MHz .61 dBm Q factor 86.0 T2 1 B41.315 MHz -10.41 dBm Q factor 85.9
L it ] - L ) ] .-

Date: 20.FEB 2020 20:00:04

Date: 20 FEB.2020 18.56.52

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.27 dBm| ™Il 14.85 dBm|
842.1620 MHz a 110 MHz
20 20 T
_ - ndB 26.00 dB 5 ndB 26.00 dB
04 e e’ il TR A - 9.630000000 MHz| 104 AN o AR 9.770000000 MHz
7 Q factor \ 87.4) Q factor \ 86.3
g / \ 4 [ \
o 0
] % o e
-tod ¥ + -10d
/ \ / 1
| / |
- 20 d
N e ] Y
- P AN
. 3 A
= A
40 df
50 d -50 di
-60 d 60 d
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 842.162 MHz 16.27 dBm ndB down 9.63 MHz ML 543,401 MHz 14.85 dBm ndB down 9,77 MHz
T1 1 839.185 MHz -10.72 dBm nds 26.00 d8 T1 1 839.045 MHz -11.59 dBm nds 26.00 da
T2 1 846.815 MHz -10.08 dém  factor B7.4 T2 1 B45.515 MHz -11.35 dém  factor 86.3
L I ) - L I ) L

Date: 20.FEB.2020 20:02 14

Cate: 20 FEB.2020 20,0202

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Date: 20.FEB 2020 20.11.05

Date: 20 FEB.2020 20.10:54

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.13 dBm) MiL1] 14.26 dBm)
826.,6450 MHz 834.6170 MHz
20 v ndg 26.00 dB| 2 26.00 dB|
04 WAL S VYN YL T 14.356000000 MHz 104 A ron Lo 14.476000000 MHz
f Qfa l 57.6) i 57.7
o L 0
| b -/
-tod ¥ ¥ -10d 5
/ ! |
- e T T
) | \
e -0 <7 =
LA N AT
A e
50 df 50 d
-6 df -60 di
CF B31.5 MHz 1001 pts Span 40,0 MHz CF 831.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 826.645 MHz 15.13 dam nd8 down 14.356 MHz ML L B34.517 MHZ 14,28 dam nd8 down 14,476 MHz
T 1 824.367 MHz -10.52 dBm nd8 26.00 dB TL L £24.307 MHz -11.26 dm n 26,00 d8
T2 1 838.723 MHz -11.18 dém Q factor 57.6 T2 1 B3B.7B3 MHz -11.28 dém Q factor 57.7
L U J L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

Date: 20.FEB 2020 20:2240

Date: 20 FEB.2020 202237

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.79 dBm| mili]
8311350 MHz
e R 26.00 dB| 2 T 26.00 dB|
04 i ik et AT 14.625000000 MHz 104 e AN 14.326000000 MHz
F’ 56.9 ; [ 58.3
od 4 0
by IF
4 04 Th
-0 7 v 10 7
/ 1\
/
A AT, La /
i =T -30 =7
3080 Ew v 30 e s PV
-40d -40 d
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 831.135 MHz 14.79 dBm ndB_down 14.625 NMHz ML B35 751 MHZ 14.29 dBm ndB_down 14,326 MHz
TL 1 820.167 MHz -11.55 dbm nd8 26.00 dB TL L £20.397 MHz -12.63 dbm n 26.00 dB
T2 1 843.813 MHz -11.18 dém Q factor 56.8 T2 1 B43.723 MHz -11.50 d8m Q factor 58.3
L U J wa L JU J ..

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Date: 20.FEB.2020 20.24:50

Cate: 20 FEB.2020 20.24.36

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.81 dBm| ™Il 1
837.9040 MHz 836.76
20 ™ 20
i 26.00 dB| 11 26.00 dB|
04 I e e 14.505000000 MHz 104 o N A 14.236000000 MHz
7 57.9) i J 58.8
d / P |
o 7 0 T |¥
-1od 5 -10d - -
| [ |
20 d - \ 20 d
[T ] \ ] \
S0 -0 PRt -
N o LA A
y o A i
40 —— Bt
50 df 50 d e
-60 d 60 d
CF B41.5 MHz 1001 pts Span 90.0 MHz CF B41.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 837.904 MHz 14.81 dBm ndB down 14.505 MHz ML 36,765 MHz 13.53 dBm ndB down 14.236 MHz
T1 1 834.127 MHz -11.64 d8m nds 26.00 d8 T1 1 834,337 MHzZ -12.40 dBm nds 26.00 da
T2 1 846.633 MHz -11.00 dém  factor 57.8 T2 1 B4B.573 MHz -12.78 dém  factor 58.8
L I ) - L I ) L

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A26-2 10 of 51




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

Date: 20.FEB 2020 16:58.11

Date: 20 FEB.2020 17.08.09

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 13.48 dBm) MiL1] 14.05 dBm)
824.80350 MHz 825.09240 MHZ
20 M 26.00 dB| 2 26.00 dB|
04 _ o 1225200000 MHz 04 sl 3.003000000 MHZ
[l - \ 673.2| I 274.8
/
od 0
I /
r{
-0 d ¥ k¢ -10 di
!
/ \ /
204 | 20 d
20 T 20 -
f \ / \
I L / \
a0 -30 ;
P P o AV -
a4 v/ SV — 0 diin AT
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.8035 MHz 13.48 dam nd8 down 1.2252 MHz ML L 825,004 MHz 14.05 dam nd8 down 3.003 WAz
T 1 824.0902 MHz -12.86 dBm nd8 26.00 dB TL L £24.0195 MHz -11.64 dam n 26,00 d8
T2 1 825.3154 MHz -12.77 dém Q factor 673.2 T2 1 827.0225 MHz -11.98 dém Q factor 274.8
L U J wa L JU J L]

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

L I

Date: 20.FEB 2020 17:0237

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.28 dBm) MiL1] 14.52 dBm)
835.97410 MHz 837.38110 MHZ
20 T ndB 26.00 dB| ® ndg 'Y 26.00 dB|
X A By, 1222400000 MHz A —~ e B A 2.991000000 MHZ
- V: A o o, i = -
wd Ql.u-lﬂr\,\‘ \ 683.9] 0 7 "q factor “/\‘ 280.0
/ \
od 3 0 i
"y f 27 o /
20 1 T 20 7 T
30 [ \ 30 4 A
- L ) — WA
e R RV NP g S g
40 d -40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.9741 MHz 12.28 dam nd8 down 1.2224 MHz ML 37,3811 MHz 14.52 dam nd8 down 2,991 WHz
T 1 935.8902 MHz -13.60 dBm nd8 26.00 dB TL L £35.0075 MHz -11.74 dam n 26,00 d8
T2 1 837.1126 MHz -14.04 dBm Q factor 683.9 T2 1 B837.99B5 MHz -11.34 ddm Q factor 280.0

J

L U

Cate: 20 FEB.2020 172155

J

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

Date: 20.FEB.2020 17:03.42

Cate: 20, FEB.2020 17:23.00

Spectrum Spectrum
Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
.70 aBm ™Il 13.92 dBm|
848.53500 MHz 846.90720 MHz
= 26.00 dB @ ndB 26.00 dB
04 1.219600000 MHz 104 P BN B e 2.997000000 MHz
[ 695.9] Q factor 282.4
od a od
{ s
04 - ~ 10 d
/ \
20 d f T 20 d ¢
] ‘ \
-30
] 1 - T
B s L endrn™— A R BEAYA'
| air Ve
50 d -50 di
-60 d 60 d
CF 848.9 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 846.535 MHz 13.70 dBm ndB down 1.2186 MHz ML B45.3072 MHz 13.32 dém ndB down 2,997 MHz
TL 1 847.6958 MHz -12.09 dém ndé 26.00 dB TL 1 846.0075 MHz -12.58 dém ndé 26.00 d8
T2 1 848.9154 MHz -12.24 dém  factor 695.6 T2 1 545.0045 MHz -12.88 dém  factor 282.4
L I ) - L I ) L

TEL : 886-3-327-

3456

FAX : 886-3-328-4978

Page Number

: A26-2 11 of 51




samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26
Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.24 dBm) MiL1]
826.,98000 MHz
= M1 ndB 26.00 dB| & nds " 26.00 dB|
04 e LA i 4.885000000 MHZ 04 - B oy 9.750000000 MHZ
/ T 1 Q fagthf"" \ 169.9) / Q factor 85.3
ad ; t od 3
, i |
-t d ks 10 d
¥ f T
\ / u
2 2 S
\ / \v—\\
= ~ | A el T A | T
N P et \\'v A, o ,mk/
50 d S0 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 826.98 MHz 12,24 dBm nd8 down 4.885 MHz ML B31.837 MHz 14,49 dBm nd8 down 9.75 WHz
T 1 824.042 MHz -13.70 dBm nd8 26.00 dB TL L £24.065 MHz -11.53 dbm n 26,00 d8
T2 1 828.928 MHz -13.50 dém Q factor 169.3 T2 1 B33.B15 MHz -12.11 dém Q factor 85.3
L U J wa L JU J
Date: 20.FEB 2020 17.27 27 Date: 20 FEB 2020 17.37.25

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
mili] 13.82 dBm| mili] a5 dbm
836.11000 MHz 5.8410 MHzZ
20 T ndg 26.00 dB| 2 x ndg 26.00 dB|
04 Lo Ao b B 4.855000000 MHz 04 Vi Yl¥ Rered e Pt AT ST ©.810000000 MHz
f N Q factor 172.2) / Q factor N 85.2
|
/ \
od od ¢
- 1z
-10 — -10 df -
" / s / \
20 i 20 o T
a L~
-30 - J." \wr f / -
I e T
P, e Vv
b d
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 13.82 dam nd8 down 4.855 MHz ML B35 B41 MHZ 15.35 dem ndB_down 9,81 MHZ
TL 1 -12.27 dbm nd8 26.00 dB TL L B31.605 MHz -11.06 dam n 26.00 dB
T2 1 838.948 MHz -12.23 dém Q factor 172.2 T2 1 B41.415 MHz -10.74 dBm Q factor 85.2
L U J wa L JU J L]
Date: 20.FEB 2020 17.31.53 Date: 20 FEB.2020 17.41:51

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

)
i
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 19 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 12.10 dBm) MiL1] 5 dim
847.28900 MHz
20 MndB 26.00 dB| 2 Wi 26.00 dB|
04 el B 4.905000000 MHz 04 SO ) B 9.890000000 MHZ
v = ek it 172.7 7 Q factor Y 85.5
LE 0 F B
/ \
-10 ¢ =1 10 di ¥ +
] {
20 d 20 d /
,) \ | \
’\I ey \ AV 0 J‘ %
AREAw \ A - - R
L \J v . —
L Ty ]
50 df 50 df
-60 df -60 o
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 847,289 NMHz 12.10 dam nd8 down 4.905 MHz ML L B45.538 MHZ 13.65 dam nd8 down 9,89 WHZ
T 1 844.042 MHz -13.77 dm nd8 26.00 dB TL L £38.985 MHz -11,98 dbm nd8 26,00 d8
T2 1 848.948 MHz -13.90 dém Q factor 172.7 T2 1 B4B.B7S MHz -12.68 dém Q factor 85.5
—
L U J wa L JU J
Date: 20.FEB 2020 17.3258 Date: 20 FEB. 2020 174256

TEL : 886-3-327-3456 Page Number 1 A26-2 12 of 51
FAX : 886-3-328-4978



samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

P
Ref Level 30.00 cBm  Offset 10,80 0B & RBW 300 kHz

o At 30 de SWT  12.6 ps @ VBW  1MHz  Mode Auta FFT
SGL Count 100/100

@17k Max

oo (=)

MiL1] .47 dBm
9170 MHz
ndil 26.00 dB|
14.386000000 MHz

58.0

20

wd I e

0g8m /

-10 dBm

20 dem f

-30 dém }

oy,
Ll figL

-50 dém

-60 dBm

CF B31.5 MHz 1001 pts Span 90.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.917 MHz 13.47 dam nd8 down 14.386 MHz
T1 1 824.187 MHz -12.14 dBm nd8 26.00 dB
T2 1 838.573 MHz -12.89 dém Q factor 58.0

Date: 20.FEB 2020 17:47.22

Middle Channel / 15MHz / 64QAM

|
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mili] s dBm
7920 MHz
20 ndg 26.00 dB|
04 X Buw 14.176000000 MHz
B 2 il = et 58.9)
[ |
0 dém: ! l\
10 dem ! LE
20 dam / \‘
f |
i 1
40 dam
-50 dBm
-60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 834.792 MRz 13.35 dem ndB_down 14.176 MHz
TL 1 829.457 MHz -12.49 dém nd8 26.00 dB
T2 1 843. MHz -12.62 dém Q factor 58.9
L L J -

Date: 20.FEB 2020 18:56.56

Highest Channel / 15MHz / 64QAM

Spectrum T
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 12.64 dBm|
3.0120 MHzZ
= M1 ndB 26.00 dB
ad X - Buw 14.386000000 MHZz|
* 7 B T o 58.3
adn f
1
10 dBm
20 dgm {
/
-30 dBm
A
[an HER-
S,
n
-50 dBm
-60 dBm
CF 841.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | tion Result |
ML 1 9.012 MHz 12.64 dBm ndB down 14.386 MHz
T1 1 4.337 MHz -13.16 dém ndé 26.00 dB
T2 1 848.723 MHz -13.19 dém  factor 56.3
L L J L]

Date: 20.FEB.2020 19:01.01

TEL : 886-3-327-3456 Page Number 1 A26-2 13 of 51
FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.09 1.09 2.73 2.70 4.50 4.49 9.05 9.03 | 13.40 | 13.40 - -

Middle CH 1.09 1.09 2.70 2.71 4.51 4.49 9.01 8.93 | 13.49 | 13.43 - -

Highest CH 1.09 1.09 2.73 2.72 4.49 4.50 9.03 8.99 | 13.49 | 13.43 - -

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 640Q0AM 64QAM 64QAM 640Q0AM 64QAM 64QAM
Lowest CH 1.09 - 2.72 - 4.49 - 8.99 - 13.43 - - -
Middle CH 1.09 - 2.72 - 4.50 - 9.05 - 13.34 - - -
Highest CH 1.08 - 2.72 - 4.49 - 8.99 - 13.40 - - -
TEL : 886-3-327-3456 Page Number 1 A26-2 14 of 51

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I

Date: 20.FEB 2020 20.43:64

pectrum - pectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 30 khz
o att a0 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT e At SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.08 dBm| MiL1] 14.27 dBm|
2 824.25800 MHz o 824.61610 MHZ
Occ Bw 1.093706294 MHz| MK Occ Bw 1.093706294 MHz|
1 B P NP, W L0 o
04 ] " P 104 PN,V = K
od 0
/ \ i
-0 d £ . -10 di
i i
i § di i
20 20
i L |
S \ ag
a0, T = = = -
Naaar EaviivAm Ay AV A WAV —
40 df prESN . et
-50 df -50 di
60 df -60 de
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,258 MHz 15.03 dam ML 824.56161 MHz 14,27 dBm
T 1 824.15175 MHz 8.34 dBm Oce Bw 1.093706294 MHz TL L 824.15455 MHz 7.18 dm Oce Bw 1.093706294 MHz
T2 1 825.24545 MHz 9.56 dam T2 1 825.24825 MHz 7.30 dam

L U

Cate: 20 FEB.2020 16.38:15

Mid

dle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

Date: 20.FEB 2020 16.46.56

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att SWT 3.2 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.19 dBm| mili] 14.98 dBm|
20 83658110 MHz - 836.64830 MHz
Oce B 1.090900091 MHZ, M occ B 1.085314685 MHZ]
M AL A i TN, T LT y Al
04 e |V . 104 y L o -
i N
0 di X 0
/ \ ! \
10 d f \ -10d / \‘
/ \
20 d 20 di
f \ \
!
a0
. P v Y L 1
NP I v T T A i SNV
A o - y
-50 d -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.5811 MHz 16.19 dBm ML 536.6483 MHz 14.98 dBm
TL 1 835.95175 MHz 8.03 dém Oce Bw 1.090905091 MHz TL 1 835.95734 MHz 6.52 dBém Oce Bw 1.085314685 MH2z
T2 1 837.04266 MHz 9.18 dbm T2 1 837.04266 MHz 6.42 dbm

L it

Date: 20 FEB.2020 16.47:08

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

L I

Date: 20.FEB 2020 16.48.08

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.17 aBmj
- 848, - 848.18250 MHZ,
K Oce Bw 1.088111888 MHz| e 1.093706294 MHz|
» AW FABV AR " i Prr Y I
10 + 10 &
o4 - 0 di !
A A
-10 df -10 d \
20 d L 20 d - Y
A \--\/\ e [ \
iR = -30 7 P
s I \ i e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 848, MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 948.3839 MHz 15.35 dam ML L B4B.1825 MHz 14,17 dBm
T 1 847.75175 MHz 7.57 dBm Oce Bw 1.088111688 MHz TL L 847.75455 MHz 6.91 dBm Oce Bw 1.093706294 MHz
T2 1 848.83986 MHz 7.82 dam T2 1 848.84825 MHz 6.96 dam
— —

L U

Date: 20 FEB.2020 16,4618

TEL : 886-3-327-3456

FAX : 886-3-328-

4978

Page Number 1 A26-2 15 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

L I

Date: 20.FEB 2020 19.10:38

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 17.06 dBm) MiL1] 16.71 dbm)
2 " B26.11140 MHz o . 825.18230 MHZ
. . Om‘ B 2.727272727 MHz| Occ By 2.703296703 MHz|
e e ™ 4 ]
10 di 10 d ¢
4 \
/ A / |
-0 d - \ -10 di £ -
\
4 \ 4 /
20 , T 20 ;
/ \ /
-3 - -30 s
Ryl N N 7 e
W _ Y .
40 d 5 T
50 df 50 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.1114 MHz 17.06 dam ML 825.1823 MHz 16.71 dam
T 1 824.13337 MHz 10.03 dBm Oce Bw 2.727272727 MHz TL L 824.15734 MHz 9.39 dBm Oce Bw 2.703296703 MHz
T2 1 82686064 MHz 10.71 dom T2 1 826.86064 MHz 9.67 dam

Date: 20.FEB.2020 18.10:51

U

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 20.FEB 2020 19.18:32

Cate: 20 FEB.2020 18.16.45

rum s
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.52 dBm| mili] 15.09 dBm|
M1 837.51300 MHz 835.58890 MHz
20 20
T N o (}w‘fﬂ\r_) "!u 2.697302697 MHz oce Bw 2.709290709 MHz|
o8 PR S i SRV, . T e e I
10 7
/ Y
.
od 7
/ \'.
-10d 7 T
20 di ' -
i A
A 20 =
o i LA W VNN
-40 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 837.513 MHz 17.52 dBm ML 535 SBEO MHz 15.09 dBm
TL 1 835.14535 MHz 10.27 dBm Occ Bw 2.697302697 MHz TL L 835.13936 MHz .97 dBm Occ Bw 2.709290709 MHz
T2 1 937.84266 MHz 9.80 dBm T2 1 837.84B68 MHz 8.15 dBm
L U J wa L JU J ..

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

L )

Date: 20.FEB.2020 19:21.43

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 16.95 dBm| ™Il 16.04 dBm|
0 846.68480 MHz - 846.98510 MHz
~ Oce By 2.727272727 MHz . 2.721278721 MHz
AT N i Sy -, o
04 ; 104 P Vi 2
{ 1
! | / \
od / : od + Yy
I \ ]
10 df - T -10 di
/ \ / )
2 20d \
20 d 7 20 f -
s | s - / \
a0 = - L
RESR U ey | pra—
N VA « A
40 df -40 di —~
50 d -50 di
-6 df 60 d
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 845.6848 MHz 16.35 dBm ML 5453651 MHz 16.04 dBm
TL 1 846.11538 MHz 9.53 dém Oce Bw 2.727272727 MH2 TL 1 B46.13337 MH2 9.00 dém oce Bw 2.721278721 MHZ
T2 1 943.94266 MHz 9.74 dBm T2 1 846.85465 MHz 7.62 dém

Cate: 20 FEB.2020 19.21:56

I

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&

(=]

pectrum pectrum
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.92 dBm| mili] 13.62 dBm|
825.23100 MHz 824.96200 MHz
20 20 T
Occ Bw 4495504496 MHz| ; Occ Bw 4.485514486 MHz|
104 SCEULTAT MV SASS 104 f At e LU, N A
| g \
od ] ] 0 7 1
J \ ! 4
BUE! ! -10d I \
/ \
20 ~ 20 1 i
. e ~ N
5 ~ : T
¥ Y Vo A ]
40 df -
50 d -50 di
-60 d 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 825.231 MHz 14.92 dBm ML L £24.062 MHZ 13.62 dBm
TL 1 824.25225 MHz 9.23 dBm Occ Bw 4.495504456 MHz TL L 824.27223 MHz 8.19 dBm Occ Bw 4.485514486 MHz
T2 1 928.74775 MHz 9.50 dBm T2 1 828.75774 MHz 8.59 dam
L U J L JU J L]
Date 20.FER 2020 19:30:37 Date: 20 FEB.2020 19.30:50
rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.93 dBm| mili] 14.08 dBm|
837.31900 MHz 836.72000 MHz
20 {u c By 4.505494505 MHz ® - 1T oOce Bw 4.485514486 MH|
LERY PRUP IS NP FALAaA T2 . .
0d o v ford Ay o i e
od 1 od 1
! \ /
BUE! -10d f
{ ]
| /
20 df 20 df
] \ T T
. [ / -
< Vi A ~ N e, A~ A -~ A
PN U e~ A o e ]
-40d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 837.310 MHz 14.93 dBm ML 36,72 MHz 14.08 dBm
TL 1 834.23227 MHz 9.09 dBm Occ Bw 4.505454505 MHz TL L 834.25225 MHz 9.70 dBm Occ Bw 4.485514486 MHz
T2 1 938.73776 MHz 8.92 dam T2 1 838.73776 MHz 8.85 dom

L I ]

Date: 20.FEB 2020 19:36:30

L U ]

Date: 20 FEB.2020 18,3643

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L ) ]

Date: 20.FEB.2020 19:41.41

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
14.22 dBm| ™l 14.03 dBm|
846.78000 MHz 845.07100 MHz
= 4.485514486 MHz @ 4.495504496 MHz
- . T1
Lo el fnre AL
- ¥ = 10 d
i f
Y od
| / |
10 d + T
\ / \
20 d T
WM A | Vel \ —
40 df -40 di
50 d -50 di
-60 d 60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 B846.78 MHz 14.22 dBm ML B45.071 MHz 14.03 dBm
TL 1 844.25225 MHz 9.27 dém Oce Bw 4.485514486 MHz T1 1 B44.24226 MHZ 9.51 dBm oce Bw 4. 495504496 MHZ
T2 1 848.73776 MHz .65 dbm T2 1 846.73776 MHz 7.64 dBm

L I ]

Cate: 20 FEB.2020 19.41:53

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

I

Date: 20.FEB 2020 19:50:35

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 16.96 dbm) MiL1] 15.20 dBm)
2 827.6010 MHz o 8273220 MHz
0cc 2 0.050949051 MHz| 3 Occ Bw 0.030969031 MHz|
Thedm/ N Lo e A DA e
10 df 3 T 10 d . -
/ \ / \
04 | : 0ol ! .
| / i
-10 df - T -10 o 1
/ \ |
20d 1 20 d -
N \ \
a0 - e - 30 —
30 dhy ey e o=
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 827.501 MHz 16.96 dam ML 27,322 MHz 15.29 dam
T 1 824.4845 MHz 10.28 dBm Oce Bw 9.050943051 MHz TL L £24,5045 MHz 9.58 dBm Oce Bw 9.030969031 MHz
T2 1 833.53585 MHz 11.45 dam T2 1 833.5355 MHz 10.08 dam

U

Date: 20 FEB.2020 18,5047

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum s
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.25 dBm| mili] 16.22 dBm|
20 " 839.2170 MHz - 893.7830 MHz
ocg, 0.010980011 MHz - . Oce B 8031068931 MHz
[ A N N
10d - 10d -- e
\ f )
/ |
ad / !l‘ od :
/ / \
BUE! } -10d !
20 df f \ 20 df i;
] \
N el o
a0 — = 1 pvr
30 dam < EeR o
-40d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 830.217 MHz 16.25 dBm ML 33,763 MHz 16.22 dBm
TL 1 832.0045 MHz 11.31 dBm Occ Bw 9.010985011 MHz TL L 531.9645 MHz 9.32 dBm Occ Bw 5.931066931 MHz
T2 1 841.0158 MHz 8.85 dam T2 1 840.9156 MHz 8.18 dém
L U J wa L JU J ..
Date 20.FEB 2020 196827 Date: 20 FEB.2020 195640
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.20 dBm| ™Il 14.72 dbm|
0 " 844.3400 MHz - 899.8440 MHz
Bw 9.030969031 MHz £.991008991 MHz
e NP el Y TIN A A T
10d 104d
\ f \
od f \ 0d /! \
/ \ / \
~1od L -0 d " :
Y { \
1
20 d 20 d -
"'3“6_/\‘ . e
) el AN =~
40 df -0 di A
50 d -50 di
-60 d 60 d
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 B844.34 MHz 16.28 dBm ML 639,544 MHz 14.72 dBm
TL 1 839.4645 MHz 11.20 dBm Occ 8w 9.030959031 MHz TL L 8304645 MHz 9.21 dBm Occ 8w 8.991008991 MHz
T2 1 848.4955 MHz 9.94 dBm T2 1 B45.4555 MHz 8.53 dbm

)

Date: 20.FEB.2020 20:01:38

I

Cate: 20.FEB.2020

2001:50

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 15MHz / QPSK

pectrum

&

Ref Level 30.00 cBm  Offset 10,80 0B & RBW 300 kHz

Lowest Channel / 15MHz / 16QAM

RefLevel 30,00 cBm  Offset 10,60 dB  RBW 300 kHz

L I ]

Date: 20.FEB 2020 20:10:31

jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 53 dm| MiL1]
835,3060 MHz
20 Oc 1‘ 13.396603397 MHz| 2
04 e P e PAV 04 Tl adnfo |
‘ /
0d ; | ool
/ | /
-10 di - -10 df -
20 d - 20 di !
\ \
e, f\
e Tl 4 o
A2, e iy P\ imyetpime o] W
40 df -40
50 df 50 d
-6 df -60 di
CF B31.5 MHz 1001 pts Span 40,0 MHz CF 831.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,306 MHz 15.33 dam ML L 35216 MHZ 14.03 dam
T 1 824.8167 MHz 9.94 dBm Oce Bw 13.396603397 MHz TL L £24,8467 MHz 6.08 dBm Oce Bw 13.396603397 MHz
T2 1 838.2133 MHz 9.38 dam T2 1 838.2433 MHz 8.54 dam

\ ) J [

Date: 20 FEB.2020 20.10:42

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

Date: 20.FEB 2020 20:2203

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 5.17 dBm MiL1] 5 dim
2 B30, 7460 MHz o 836,9200 MHz
\l Occ Bw . 13.486513487 MHz| T Occ Bw 13.426573427 MHz
LA e ] K o [\ o -~ N
04 J Ve, MYt WAV, ; 10 d 7 i = = T
‘ f |
od / | 0 . +
/ | / \
-0 Y -10 1
20 d L 20 d [
. - i
0 4 T -3p dom: y
| A R
40 d -40d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830.745 MHz 15.17 dam ML 36,92 MHz 13.85 dam
T 1 829.7567 MHz 8.73 dBm Oce Bw 13.486513487 MHz TL L £29.7667 MHz 8.54 dBm Oce Bw 13.426573427 MHZ
T2 1 843.2433 MHz 10.02 dam T2 1 843.2133 MHz 8.16 dam

L U ]

Date: 20 FEB.2020 20.22 15

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

L ) ]

Date: 20.FEB.2020 20.24.14

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 14.98 dBm| ™Il 13.80 dBm)
840.3610 MHz 897.0340 MHz
20 20 =
li ) 13.4865159487 MHz T - 13.426573427 MHz
A e - N
104 2t S X 10d ——— 4 - #
{ \ !
od ] | od
\ /
04 1 ‘ -10
20 d ' ] 20 d
N ot |0 \
o n = L S
. PR O P VA,
40 df - =45
M o,
50 d -S0d =
-60 d 60 d
CF B41.5 MHz 1001 pts Span 90.0 MHz CF B41.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 840.361 MHz 14.98 dBm ML 637.034 MHz 13.80 dBm
TL 1 834.7567 MHz 9.78 dBm oce Bw 13.486513487 MHz T1 1 834.7567 MHz 7.21 dém oce Bw 13.426573427 MHz
T2 1 848.2433 MHz 10.13 dBm T2 1 5451633 MHz 9.01 dém

L I ]

Cate: 20 FEB.2020 20.24.26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26-2 19 of 51




samonias. FCC RADIO TEST REPORT Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

pectrum - pectrum -
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att a0de SWT 1045 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.24 dBm| mili] 14.24 dBm)|
20 824.89020 MHz - 826.42310 MHz
Ml0ce By 1.088111888 MHz| oce B 2.715284715 MHz|
- £ T R D Rt B e
10 d = el ] 10 di ENIAN . -
1 i
!
od od
/ I\ /
-0 \ -10 i
20 d \l 20 di . Y
\ / \
a0 30 — L
. \
. A e St QU
w - - _ wr . -
-50 d -50 di
60 df -60 o
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 824.8302 MHz 13.24 dBm ML £26.4231 MHz 14.24 dBm
TL 1 824.15734 MHz 7.62 dm Occ Bw 1.088111688 MHz TL L 824.13936 MHz 8.63 dBm Occ Bw 2.7152B4715 MHz
T2 1 925.24545 MHz 6.79 dom T2 1 826.85465 MHz 7.44 dam
L U J L JU J
Date 20.FEB 2020 165758 Date: 20 FEB.2000 17.07:57

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

o
v
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att a0de SWT 1045 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.42 dBm| mili]
20 836.69020 MHz -
1M10cc Bye 1.083706294 MHz| FIL Oce Bw 2.721278721 MHZ]
0 _ . . 04 A SR e %
\
0 di 0
/ I\ fi \
10 d £ -10d 7 \
20 d i 20 di b
/
30 f 1
- — Rl PV
SN Y WAt S Porpe | AN
~40d
50 df 50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.6902 MHz 12.42 dBm ML B35.3971 MHz 13.99 dém
TL 1 835.95175 MHz 5.30 dBm Oce Bw 1.093706294 MHz TL 1 835.13337 MHz 6.39 dBém Oce Bw 2.721278721 MHZ
T2 1 837.04545 MHz 7.04 dBm T2 1 837.85465 MHz 7.69 dém
L U J L JU J
Date 20.FEB2020 170225 Date: 20 FEB.2020 17.21:43

Highest Channel / 1.4MHz / 64QAM Highest Channel / 3MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.87 dBm|
- 847.93 - 847.46400 MHZ,
M 1.082517483 MHz 2.721278721 MHZ]
1 .S a - TP, -~ —
10d - - + 104 +
7 ¥ 7 ¥
r 1
o4 0d
) I \\
-10d f 10 d L !
2 / 204 )
204 1 T 20 ;
/ \ |
a0 30
] BpQpran IEpEVEg ™ NN
PR IR e he — _an'd
50 d S0 d
-6 df -60 di
CF 848, MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 847.9336 MHz 12.34 dam ML B47.454 MHZ 13.87 dam
T 1 847.76014 MHz 5.93 dbm Oce Bw 1.082517483 MHz TL L 845.13936 MHz 6.96 dBm Oce Bw 2.721278721 MHz
T2 1 848.84266 MHz 5.81 dam T2 1 848.86064 MHz 5.99 darm
— —
L U J L JU J
Date: 20.FEB 2020 17.03.30 Date: 20 FEB. 2020 172248
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum s pectrum o
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] .25 dBm MiL1] 14.07 dBm)
2 825.56100 MHz o 827.9210 MHz
i Occ Bw 4485514486 MHz| 'A Occ Bw 8.991008991 MHz|
T I N s avva
104 L - . 10 d N AWV a'E
! / |
od + 0 }
/ { 1
-od -10 di +
\ \
20 d | 20 d ¥
| \ n /
Y L VAN
a0 T S 7
" Ny AT r
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,561 MHz 13.25 dam ML 827,921 MHz 14.97 dam
T 1 824.25225 MHz .03 dBm Oce Bw 4,485514456 MHz TL L £24,5245 MHz 8.15 dBm Oce Bw £.991008991 MHz
T2 1 828.73776 MHz 6.61 dam T2 1 833.5155 MHz 8.59 dam

L I ]

Date: 20.FEB 2020 17:2715

)i ] L.

Date: 20 FEB.2020 17.37:13

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

rum s
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 13.14 dBm) MiL1] 9 dBm
2 83684000 MHz o . 834.,8620 MHz
ML occBw 4.495504496 MHZ, Y  OccBw . 9.050949051 MHz
104 L ok e 0 el e 10 d R s T e A2
i ¥ 7 \
[ | / \
od 1 0 T
/ | / \
-0 d - -10 di + }
[ \
20d Irf 20 d - I‘
: ~ |
R v ~ S e maar - e
R -
-4 -40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.84 MHz 13.14 dam ML 34,862 MHZ 15.29 dam
T 1 834.25225 MHz 7.80 dBm Oce Bw 4,495504496 MHz TL L 5319845 MHz 8.61 dBm Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 7.21 dam T2 1 8410355 MHz 9.76 dam

L it J -

Date: 20.FEB 2020 17:31.41

U ]

Cate: 20 FEB.2020 17.41:39

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.80 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
12.03 dBm| ™l 13.62 dBm|
845.37100 MHz 840.9840 MHz
20 20 =
M1 4.485514486 MHz ‘l £.991008991 MHz
. T X . 8] S PR —~ _
W =l e e T AN = *
/ | /
0 df 0 df t
/ \ / |
04 ! 104 - !
[ \ \
20 d ﬂl 20 di v
\
/ \ ~ \
a0 -3
I 1 Ea [ W
i i W Apan a0d
50 d -50 di
-60 d 60 d
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 845.371 MHz 12.03 dBm ML 540,364 MHz 13.62 dém
T1 1 844.25225 MHz 6.85 dBém Oce Bw 4.485514486 MHz TL 1 B39.4645 MHz 8.52 dBém Oce Bw 8.991008991 MH2z
T2 1 848.73776 MHz 7.52 dém T2 1 B45.4555 MHz 7.26 dém

L ) ]

Date: 20.FEB.2020 17:32.48

I ]

Cate: 20 FEB.2020 17.4244

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

&

Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MiL1]
" [
20 (\\'v’,;lﬂl‘ﬁ 13.426:

10 d

13.42 dBm)|
14.9170 MHz,
573427 MHZ|

= T

0 dém:

-10 dBm

20 dem

-30 dBm

i poest

-50 dém

-60 dBm

CF B31.5 MHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1

834.917 MHz 13.42 dBm
TL 1 824.7867 MHz 8.27 dém Occ Bw
T2 1 838.2133 MHz 7.03 dém

Date: 20.FEB 2020 17:47 11

13.426573427 MHz

Middle Channel / 15MHz / 64QAM

&

Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

MiL1]

oOce Bw

6663337 MHZ|

73 dBm|
1.1650 MHz|

ay [T T pe—

CF B36.5 MHz 1001 pts Span 30.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1

831.165 MHz 13.73 dBm
TL 1 829.8167 MHz 6.68 dam Occ Bw 13.3366
T2 1 843.1533 MHz 6.43 dBm

Date: 20.FEB 2020 18:56.43

83337 MHz

Highest Channel / 15MHz / 64QAM

&

.00 dém  Offset 1080 db & RBW 300 kHz
30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1]

20 d8

Occ Bw 13,3966

8.2930 MHzZ,

12.40 dBm)|

3397 MHz|

10 d Tl 2, — -
o dom /

10 dBm:

20 dBm

-30 dBm

A
< B =

-50 dém

-60 dBm

CF 841.5 MHz 1001 pts Span

40,0 MHz

Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result
ML 1

36.293 MHz 12,40 dBm
T1 1 834.7867 MHz 7.68 dam oce Bw
T2 1 848.1833 MHz 7.54 dBm

13.395603397 MHz

Date: 20.FEB.2020 19.00:49
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SPORTON LAB.
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Report No. : FG901534-03B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

oo
v

Spe n

Ref Level 30.00 dbm
SGL Count 100/100
@1 AvgPwr

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 10.80 dB

Mode Auto Sweep

(@1 AvoPwr

-40 dBm

Limit Gheck PABS SPURIGUECHANEKABS PABS
i y s s s Line SPURIDUS, INE_ABS PAES
20 dIB!I'T’“F PURIOUS INE_ABS 20 dBm
n ﬂ
10 dBm / \ 10 dém [ \
ode ! 0 dBm J
-10 dam 1 -10 dBm
-20 dBm ¥ -20 dBm i
-30 dém \"'(‘\

Date: 20.FEB. 2020 16:45:22

(.w \w\ Vil
-50 dBm - T Bm
e T
| e e [T e T —
ag-deT -60 dBm T
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,34006 MHz -50.68 dBm -37.68 dB 847.000 MHz 849,000 MHz 100.000 kHz 848,76923 MHz 19.56 dBm -10.44 dB
823.000 MHz 524,000 MHz 20,000 kHz 82381568 MHz -36.79 d&ém -23.79 dB 849.000 MHz 850.000 MHz 20.000 kHz 849,00150 MHz -36.11 dBm -23.11 dB
£24.000 MHz 826.000 MHz 100.000 kHz 82428272 MHz 19.89 dém -10.11 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02491 MHz -51.32 dBm -38.32 dB
T
1 ) P2

Date: 20.FEB.2020 16:51:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

Date: 20.FEB.2020 16:40:20

@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS SPURIGNECHEEKABS_ PABS
6 5 5 ABS Lt SPURIDUS, INE_ABS PAES
20 dIB!I'F“H PURIOUS_) INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm gl \ 10 ozt
0de {‘ \ b der. \
-10 dem - -10 dpm
SPURIOUS_LINE_ABS |‘ \ |
-20 dém T l m
<30 dem B
-40 dam - - = W 40 dBm Py T
50 dey = -
50 dem . ‘
I S0 dem —
Relame il I — -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,90809 MHz -38.95 dém -25.95 d& 547,000 MIZ | 849-000 Mz 100.000 kHz 5783636 Wz 11.94 dBm -1awl
523.000 MH2 | B4.000 MHz 20.000 kHz 823,55550 MHz -37.78 dbm -24.78 d8 849,000 MHz 850000 MHz 20,000 kHz 49,0554 MHz -36.71 dBm -23.71 dB
524.000 MHz 826,000 MHz 100,000 khz B24,52448 MHz 12.36 dm -17.64 dB 850.000 MHz 860.000 MHz 100000 kHz £E0.01435 MHz ~35.31 chm 5231 db,
Y
I L Il [ b

Date: 20 FEB. 2020 16:56:25
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SPORTON LAB.
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

oo
v

Spec

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto

Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 10.80 dB

Mode Auto Sweep

Date: 20.FEB 2020 16:43:41

Date: 20.FEB.2020 16:53.04

@1 AvgPwr @1 AvgPwr
Limit Gheck SPURIGNECHBEKABS_ PABS
i y 3 3 Line SPURIDUS, INE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 din
10 dBm f\ 10 dém
ode 0 dBm
-10 dam -10 dBm J
-20 dBm ,.'.'\ -20 dBm y
-30 dBm: \ R
AN
-40 dBm (. W‘\ "“klj \’
=0 dam A \m.w om ™
—— I
I TR N Sl I
odem -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,94805 MHz -50.91 dBm -37.91d8 847.000 MHz 849.000 MHz 100.000 kHz 848,77922 MHz 18.88 dBm -11.12 db
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -39.29 dBm -26.29 dB 549,000 MHz B50.000 MHz 20.000 kHz 849,01049 MHz -33.65 dBm -20.65 dB
824.000 MHz 326,000 MHz 100.000 kHz 82425874 MHz 19.23 dBm -10.77 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -49.90 dBm -36.90 dB
!
I il i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PAES SPURIGIGCHEEKABS PABS

. . x ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine s
10 dBm / ey 10dBrp ‘.\
0 de ]‘
! ' |
-10 dem - I -10 dpm
SPURIOUS_LINE_ABS { \
-20 dem - l m
-30 dem L‘ 30 dem
-40 dBm dBm
L v e M) -
-50 dBm e 'M Tm\-r/ -50 dBm
S \‘m_ﬁ
e -60 dem =

Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit

£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -44.04 dBm -31.04 d& 547 500 MTZ | 845.000 Wi 100.000 kHz 56,7013 1Tz 10.65 dBm -19W|

823.000 MHz 824,000 MHz 20000 kHz 823,99650 MH2 -42.33 dBm -29.33 dB 549,000 MHz 850,000 MHz 20.000 kHz 240 06244 e 4575 dbm 2575 db

824.000 MHz £26.000 MHz 100.000 kHz 824.76224 MHz 10.88 dém -19.12 d 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -41.82 dBm -28.82 dB

Y
I 1 P

Date: 20.FEB 2020 16:42:01 Date: 20 FEB. 2020 16:54.44
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SPORTON LAB.
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

oo
v

Spe

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PABS SPURIGNECHBEKABS_ PABS
i b 2 2 s Line SPURIDUS, INE_ABS PAES
20 ghine —FPURIOUS_LINE_ABS 20 b
10 dBm (ﬂ\ 10 dBm fm\
0 de 4 0dem JI
-10 dém I -10 dem
-20 dBm 'L(F' -20 dem U‘
-30 dBm \ ]
-40 dBm 7 ‘{\ "“u“
i e, A
[NV S— ’U A s v
I o il Tl
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
615.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -50.09 dBm -37.09 d& 847.000 MHz 849,000 MHz 100.000 kHz 848,72527 MHz 16.85 dBm -13.15 dB
823.000 MHz 824.000 MHz 20.000 kHz 823.99950 MHz -36.63 dBm -23.63 d& 849,000 MHz 850,000 MHz 20,000 kHz £849,00549 MHz -37.65 dBm -24.65 dB
824.000 MHz 826,000 MHz 100,000 kHz 824,31069 MHz 17.73 dBm -12.27 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -52.16 dBm -39.16 dB

]" 1

Date: 20.FEB. 2020 17:01:32

i

Date: 20.FEB.2020 17.05:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20.FEB 2020 16:59:51

ooy o
v
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS SPURIGHIECHHEKARS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine 8
10 dem 10 dem,
e '\ f \
0 de / - 0 demy
[ | \
-10 derm { | -10 dBm
SPURIOUS_LINE_ABS J \ L
20 dem i \ m
-30 dém L -30 Tan—
40 dem /T ] ol B
——
-50 dem et -50 dem e, ""HIN
’_/,_./ -
! I e
et -60 dem -
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[ 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz 44,55 dem -31.55 de 547000 MHZ 849,000 MHZ 100,000 kA2 840 55044 Mz 558 dbm —20.75 0B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,99550 MHz ~44.46 dbm -31.46 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -45.69 dBm -32.89 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.70430 MHz 9.79 dBm -20.22 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -45.44 dBm -32.44 dB
T
I it L e

Date: 20 FEB. 2020 17-07:04
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901534-03B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

=

pec

Spe

Ref Level 30.00 dbm
SGL Count 100/100
@1 AvgPwr

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

(@1 AvoPwr

Limit §heck PABS SPURIOIE CHNEKABS_ PABS
i b 2 2 s Line SPURIOUS, NE_ABS. PAES
20 ghine —FPURIOUS_LINE_ABS (\ 20 b
10 dBm [ 10 dBm f t
0ds / l\ 0 dem I} |‘
_10 dem { -10 dem ‘
-20 dBm -20 dem
) d
-30 dém /. H‘" -30 dBm i l.
-40 dBm /" ﬂ\”“lm WJMM \"\\
-50 dem — R.Jml,«,-a,dﬁw
S
I — % N e
A-der -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
615.000 MHz 823,000 MHz 100.000 kHz 822,95604 MHz -51.22 dBm -38.22 dB 846.000 MHz 849,000 MHz 100.000 kHz 848,76474 MHz 19.95 dBm -10.04 db
823.000 MHz 924,000 MHz 30.000 kHz 823.99950 MHz -20.98 dém -7.98 dB 949,000 MHz 850,000 MHz 30,000 kHz 849,00250 MHz -21.91 dBm -8.91 dB
824.000 MHz 827,000 MHz 100,000 kHz 824,21129 MHz 20.38 dBm -9.62 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -51.99 dBm -38.99 dB
e

]" 1

Date: 20.FEB. 2020 19:17:58

i

Date: 20.FEB.2020 19.24.00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 20.FEB.2020 19:12:56

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGUBCHAEKABS PABS
Line _§PURIOUS_| INE_ABS PASS Line _EPURIOUS_|LINE_ABS PABS
20 dBm
10 dBm
M’&VWW P
0 dBy ¥ T
/ \ |
-10 derm: i .
SPURIOUS_LINE_ABS j \
-20 derm l l
-30 dam / -30 dBm
-40 dem Su 40 dem \ £
Lo
I e T
-50 dam [T -50 dBm: ]
I ey R
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[ 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MRz 823,000 MHz 100,000 kHz 822.83616 Mz -38.35 dBm -2E.35 dB 846.000 MHZ 849,000 MHZ 100 000 kHz 8496 42408 M2 850 cbm —51.80 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,93550 MHz -29.16 dbm -16.16 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.73 dBm -16.73 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.69580 MHz £.90 dBm -21.10 d& 850.000 MHz 860.000 MHz 100.000 kHz 85015485 MHz -38.19 dBm -25.19 dB
Y
i it L b

Date: 20 FEB. 2020 19:29:02
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SPORTON LAB.
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LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum o= ||| spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES SPURIGNECHBEKABS_ PABS
i b 2 2 s Line SPURIOUS, NE_ABS. PAES
20 ghine —FPURIOUS_LINE_ABS /\ 20 bl /.
10 dBm { ll 10 dBm [ i
ode I | 0dem i !
10 dBm 1 -10 dem J
-20 dBm -20 dem MJ
-30 dBm j ".".ﬂ\“ -30 dBm 7 \
-40 dBm { /
50 dBm )L / N’h ) Il I " sl NJ‘M ‘\'\J
| ISy T e |
‘_‘MA.‘M___*—_ \__“__‘
a-dem -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -50.53 dBm -37.53 dB 846.000 MHz 849.000 MHz 100.000 kHz B48.77972 MHz 18.89 dBm -11.11 dB
823.000 MHz 524,000 MHz 30,000 kHz 823.99750 MHz -22.83 dém -9.83 d& 849.000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -21.63 dBm -8.63 dB
£24.000 MHz 827.000 MHz 100.000 kHz 82425025 MHz 19.26 dBm -10.74 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -48.03 dBm -35.93 dB
e

]" 1

Date: 20.FEB.2020 19:16:17

i

Date: 20.FEB.2020 19.25.41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 10.80 dB Mode

SGL Count 100/100

Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 20.FEB. 2020 19:14:37

@1 AvgPwr (@1 AvgPwr

Limit dheck BAES SPURIGIE CHNEKABS_ PABS

. . x ABS Li SPURIOUS, NE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine S
10 dBm 10 dBm
\wwm.\ et |
o ds )f \ dom \
-10 de&m ‘ -10 dBm 1
SPURIOUS_LINE_ABS ) \I
“20 dem ‘ -20 dem }
-30 dBm F -30 dBm
40 derm. = f -40 dem \\ -
! \w-«J‘ T
50 dbm S — — 50 dem B
B -
— \.—1“—__

G0 T T -60 dem ~
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

15.000 MHz 823,000 MHz 100.000 kHz £22,99600 MHz -42.85 dBm -29.85 d8 946.000 MHz 849.000 MHz 100.000 kHz 847.00549 MHz 7.33 dBm -22.67 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99850 MHz -31.09 dém -18.09 dB 349,000 MH= 850.000 MHz 30.000 kHz 849.00050 MHz -31.38 dBm -12.38 dB

824.000 MHz 827.000 MHz 100.000 kHz 82579670 MHz 7.29 dBm -22.71 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,16484 MHz -42.03 dBm -29.03 dB

T
I J1 L e

Date: 20 FEB. 2020 192722
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LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

]" 1

Date: 20.FEB.2020 17:11:30

spectrum o= ||| spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS SPURIGNECHBEKABS_ PABS
i J 3 3 1 Line SPURIOUS, NE_ABS. PASS
20 ghine —pPURIOUS_LINE_ABS 20 bl '
Al /
10 dBm . | 10 dBm {‘ T
0d8 } I\ 0 dBm B
-10 dam -10 dBm l
-20 dBm -20 dBm }
-30 dBm I -30 dBm ,w \
-40 dBm / \MN -40 dBm ,/,
-50 dBm = s \
" =4 T i N —
et patt
4 g e
a-dem -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,97203 MHz -49.70 dBm -36.70 dB 846.000 MHz 849.000 MHz 100.000 kHz B48,75574 MHz 17.71 dBm -12.29 db
823.000 MHz 524,000 MHz 30,000 kHz 82399750 MHz -27.31 dém -14.31 d8 849.000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -24.99 dBm -11.99 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.26823 MHz 16.81 dBm -13.15 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -50.84 dBm -37.84 dB
—_—

i

Date: 20.FEB.2020 17.24.41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

Date: 20.FEB.2020 17-:09:50

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGIECHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 dkine 8
10 dBm
eyt ——
ode { y h
J | |
-10 dem: |
SPURIOUS_LINE_ABS { 1'
-20 dem ‘ \
-30 dem " -30 dBm i
-40 dam 40 dem T
-50 dBm ‘V’—L’ -50 dem ‘“‘J‘M—\m
__-,fnl"'_‘ - |
et e
Bo-tEn 50 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[ 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,08002 MRz -44.68 dem -31.68 06 846.000 MHZ 849,000 MHZ 100 000 kHz 8496 66084 Mz 5.6 dbm o419 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz ~33.00 dBm -20.00 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -33.27 dBm -20.27 dB
824.000 MHz B27.000 MHz 100.000 kHz 825.97353 MHz £.25 dBm -23.75 d 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -43.66 dBm -30.66 dB
Y
I it L e
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